
Package Leaflet: Information For The User 

 

Oftagel 2.5 mg/g eye gel 
carbomer 974P 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse.  

 

What is in this leaflet 
1. What Oftagel is and what it is used for 

2. What you need to know before you use Oftagel 

3. How to use Oftagel 

4. Possible side effects 

5. How to store Oftagel 

6. Contents of the pack and other information 

 

 

1. What Oftagel is and what it is used for 

 

Oftagel eye gel is used to alleviate complaints caused by the drying of the cornea. 

 

The main properties of eye drops intended for the alleviation of complaints caused by dry eyes include 

the effect that preserves the integrity of the tear film and good moisturising ability. To achieve these 

properties, Oftagel eye gel contains carbomer – a new, macromolecule, crosspolymer. Carbomer 

increases the viscosity of the eye drops and their contact time with the surface of the eye, and reduces 

irritation symptoms in the eye. 

 

 

2. What you need to know before you use Oftagel 

 

Do not use Oftagel 

- if you are allergic to carbomer 974P or any other ingredients of this medicine (listed in section 

6).  

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Oftagel. 

- If you use different eye drops, keep 15 minutes between administering different drops and 

administer Oftagel last. 

 

Children and adolescents 
The safety and efficacy of Oftagel when used in the case of children and adolescents in the 

recommended dosage for adults has been proven with clinical experience, however data from clinical 

trials is not available.  

 

Other medicines and Oftagel 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 



Pregnancy, breast-feeding and fertility  
Use of Oftagel during pregnancy or breast-feeding has not been studied.  

Talk to your doctor or pharmacist before using this medicine if you are pregnant or breast-feeding, 

think you may be pregnant or are planning to have a baby. 

 

Driving and using machines 

It is recommended to wait until the blurriness subsides before driving or using machines that require 

exact vision.  

 

Oftagel contains benzalkonium chloride 
This medicinal product contains approximately 0.002 mg benzalkonium chloride per drop, equivalent 

to 0.06 mg/g. 

Benzobonium chloride may be absorbed by soft contact lenses and may cause discoloration of the 

contact lenses. Remove contact lenses before using this medicine and put them back on 15 minutes 

after taking this medicine. 

Benzalkonium chloride may cause eye irritation, especially if you have dry mucus in the cornea (the 

front layer covering the eyeball). If you experience any discomfort, tingling or pain in the eyes after 

using this medicine, consult your doctor. 

 

 

3. How to use Oftagel 

 

Always use this medicine exactly as your doctor  or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure.  

 

The recommended dose of Oftagel eye gel is 1 drop in the eye 1–4 times a day as required. 

 

Use in children and adolescents 
The safety and efficacy of Oftagel when used in the case of children and adolescents in the 

recommended dosage for adults has been proven with clinical experience, however data from clinical 

trials is not available.  

 

Before applying the eye gel: 
• wash your hands 

• choose a suitable position for applying the eye gel (you can either sit, lie down, stand up or sit in 

front of a mirror) 

 

Applying the gel: 
1. Open the bottle. To avoid contaminating the gel, do not touch any surfaces with the top of the 

dropper.  

2. Tilt your head back and place the bottle 

in line with the eye. 

 



 

3. Pull the bottom eyelid down and look 

up. Squeeze the sides of the bottle until a 

drop falls into the eye. 

 
 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them.  

Transient blurred vision, light tingling and topical irritation may occur for a short time during the use 

of Oftagel eye gel.  

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Oftagel 

 

 Keep this medicine out of the sight and reach of children. 

 Do not store at a temperature higher than 25 ˚C. Store the bottle in the outer package, protected 

from light. Storing the bottle in the outer package upside down will make it easier to drip the 

eye gel. 

 Do not use this medicine after the expiry date which is stated on the label and on the outer 

package. The expiry date refers to the last day of that month. 

 After the initial opening, the gel can be used for another 28 days. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Oftagel contains 
- The active substance is carbomer 974P. 1 gram of Oftagel eye gel contains 2.5 mg of carbomer 

974P. 

- The other ingredients are benzalkonium chloride, sorbitol, lysine monohydrate, sodium acetate 

tri-hydrate, polyvinyl alcohol and water for injections. 

 

What Oftagel looks like and contents of the pack 
Transparent or slightly luminous viscous solution. 

Transparent plastic bottle (LDPE) with a white plastic screw cap (HDPE) that contains 10 g of eye gel. 

 

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder 

Santen Oy 

Niittyhaankatu 20 

33720 Tampere 

Finland 

http://www.ravimiamet.ee/


Manufacturer 

Santen OyY 

Kelloportinkatu 1 

33100 Tampere 

Finland 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

Pärnu mnt 501 

76401 Laagri, Harju County 

Telephone 6503 680 

 

This leaflet was last revised in March 2021. 

 


